
  

 

 

 

 

 

 

 

 

 

 

EVALUATION OF FORWARD OSMOSIS TECHNOLOGY 

FOR THE TREATMENT OF SELECTED CONCENTRATED 

BRINES 

 

 

 

 

 

 

Namadzavho Enos Sitabule 

MSc Chemistry (Wits University) 

BSc Honours Water Utilisation (Pretoria University) 

 

 

 

 

 

 

Submitted in fulfilment of the academic requirements for the PhD degree in Chemical Engineering in 

the School of Engineering at the University of KwaZulu-Natal. 

 

 

June 2021 



ii 

DECLARATION 1 - PLAGIARISM 

I, …Namadzavho Enos Sitabule…………………………………….………………………., declare 

that: 

1. The research reported in this dissertation, except where otherwise indicated, is my original

research.

2. This dissertation has not been submitted for any degree or examination at any other
[...]
treated to a TDS of lower than 100 mg/L for disposal/discharge or reuse within the treatment facility.   

The pilot-scale studies showed that recoveries of between 94 and 96% were achievable with high 

contaminant rejection.  After the success of the pilot plant, a full-scale plant (150 m3/d) was designed 

and constructed.   

 

Figure 2-14 shows the process flow scheme of the full-scale FO leachate treatment process (Beaudry, 

Thiel and York, 1999) 

 

 

 

 



  

 

37  

 

 

 

 

Figure 2-14: A process flow scheme of full-scale FO leachate treatment process (adapted from 

Beaudry, Thiel and York, 1999) 

The raw leachate was pre-treated (pH correction and 100-µm bag filters to remove particulates) before 

water it was treated in six stages of the FO process.  A three-pass polishing RO system produced water 

suitable for land application and a reconcentrated stream of draw solution at ca. 75 g/L NaCl which was 

then reused in the FO process.  The brine stream from the FO process was solidified before disposal.  

During its operation, the full-scale plant achieved an average recovery of ca. 92% and an average RO 

product water conductivity of approximately 35 µS/cm.  The final effluent concentrations were within 

specification for land application (Cath et al., 2006).  The plant is no longer in operation as it was 

designed specifically for the rehabilitation of the landfill site. 

2.1.2.2 Treatment of Seawater using FO process 

Seawater desalination using FO process is one of the most exciting and challenging applications of the 

FO process.  Although many of the earlier studies on the draw solution, including those described in 

this dissertation were aimed at seawater desalination, very few of those studies matured to commercial 

application.   

McCutcheon et al. (2005 and 2006) and McGinnis (2002) have demonstrated that when using a suitable 

FO CTA membrane and a strong draw solution, seawater could be efficiently desalinated.  A schematic 

diagram of this novel ammonia-carbon dioxide is shown in Figure 2-15. 

 



  

 

38  

 

 

Figure 2-15: A novel ammonia-carbon dioxide FO process (adapted from McCutcheon et al., 

2005; McCutcheon et al., 2006; McGinnis, 2002). 

This process involves the counter-current flow of the impaired water and draw solution in the FO system 

chambers separated by the semi-permeable FO membrane.  The ammonia-carbon dioxide draw solution 

can have osmotic pressure up to 250 atm.  As discussed previously, the draw solution becomes diluted 

during the FO process, primarily due to the flow of water from the impaired chamber to the draw 

solution chamber.  The draw solution recovery in this process involves the heating of the diluted draw 

solution to 60°C which leads to the decomposition of draw solution into ammonia and carbon dioxide, 

and the clean water was recovered in the process (McGinnis and Elimelech, 2007).   

 

A second application for seawater desalination was by Modern Water who used FO process for direct 

treatment of seawater as an alternative to RO based process.  Modern Water commissioned its first 

commercial-scale seawater desalination plant, with a capacity of 18 m3/d, in Gibraltar in 2008, with 

water going into the public supply after extensive independent testing on the 1st of May 2009 

(Modernwater.com, 2011).  

 

The Gibraltar plant was followed by a larger plant, with a capacity of 100 m3/day.  The plant was located 

at the Public Authority for Electricity and Water’s site at Al Khaluf in Oman and was commissioned in 

November 2009.  

 

Due to the successes of the plants built in 2008 and 2009, the company was awarded a turnkey contract 

to build a 200 m3/day capacity forward osmosis-based desalination plant at Al Naghdah. The plant was 

commissioned in 2012. 

 

 



  

 

39  

 

The high-quality freshwater produced by these plants was supplied to the local communities.  The 

technology (patented Manipulated Osmosis Process) used had already been successfully piloted by 

Modern Water plc at Oman.  The pilot plant (100 m3/d) operated alongside a conventional SWRO 

system owned by PAEW for comparison purposes.  The results from the piloting study showed less 

frequent membrane cleaning for the FO plant when compared to the traditional SWRO.   

 

Figure 2-16 shows the simplified diagram of MOD technology. 

 

 

Figure 2-166: Seawater Manipulated Osmosis Desalination [adapted from Water desalination 

report, 2010] 

Modern Water uses a membrane separation (RO or NF) process, similar to the RO to extract freshwater.  

Osmotic agents listed for the MOD process include, MgSO4.6H2O, MgSO4.7H2O, MgCl2.6H2O, 

Na2SO4.10H2O, CaCl2.2H2O, CaCl2.6H2O, potassium alum.24H2O, KCl, NaCl, Na2HPO4.12H2O in 

water (Al-Mayahi and Sharif, 2004)  

2.1.2.3 Treatment of Challenging Feed Streams using FO Process 

As part of the continuous establishment of the niche market for FO technology, the feasibility of using 

FO technology to address the waste streams generated during exploration activities in the Oil and Gas 

(O&G) industry has been extensively researched, from bench scale to commercial demonstration.  This 

section will highlight some of the FO applications in the O&G industry. 



  

 

40  

 

2.1.2.3.1 The green machine 

Hickenbottom et al. (2013) investigated the performance of FO for the treatment of O&G effluents 

using Green Machine (second generation).  Hydration Technology Innovations (HTI) started the 

concept of the Green Machine, which was aimed at onsite treatment of O&G industry waste streams to 

produce reusable water.   

Green Machine was HTI’s mobile system that used HTI’s custom made FO CTA membrane and a 

sodium chloride draw solution.  Piloting was conducted using Green Machine whereby 6% w/w (ca. 60 

000 mg/L) NaCl draw solution was diluted to a 4.5% w/w (ca. 45 000 mg/L).  The diluted draw solution 

was reconcentrated using a conventional RO system, producing a high-quality product water stream fit 

for re-use.  The Green Machine was tested at Haynesville shale gas for a week as a demonstration; the 

system showed that it could recover 85% of O&G drilling wastewater (ca. 3 500 mg/L TDS) while 

concentrating the wastewater by a factor of five (ca, 16 000 mg/L TDS).  Product water from the 

reconcentrating step (RO) was fit for reuse.  The FO system was operated for the duration of piloting 

without any membrane cleaning.  At the end of the piloting, the membrane permeability decline was 

18%.  The major contributor to the decline in water was attributed to the decrease in osmotic pressure 

differential as a result of the increased osmotic pressure of the concentrated feed rather than membrane 

fouling (Coday et al., 2014). 

 

Figures 2-17 and 2-18 below shows the schematic for FO treatment using 1st generation and 2nd 

generation Green Machine.  Figures adapted from Coday et al. (2014) 

  

 

 

 

 

 

 

 

 

 



  

 

41  

 

 

 

Figure 2-17:  The HTI’s first generation Green Machine FO treatment process (Coday et al., 

2014) (reprinted with permission from Elsevier) 

 

 

Figure 2-18: The HTI’s second generation Green Machine FO treatment process (Coday et al., 

2014) (reprinted with permission from Elsevier) 

2.1.2.3.2 The FO technology as a membrane-based brine concentrator (MBC) 

The first membrane-based brine concentrator was developed and commercialised by Oasys Water.  The 

MBC process developed utilised thermolytic draw solution (ammonia and carbon dioxide), and TFC-

FO membrane developed at Yale University.  The MBC process was intended to treat challenging brines 

such as those from the O&G industry and flue gas desulphurisation (FGD) processes (Coday et al., 

2014).   

 

 

 

 

 

 

 

 



  

 

42  

 

The Oasys Water MBC system consisted of a pre-treatment, MBC, and RO process to achieve the 

required treated water specifications.  Feedwater was pre-treated in a chemical reactor in which 

chemical oxidiser, sodium hydroxide, and sodium carbonate are added to precipitate sparingly soluble 

minerals and COD.  The resulting slurry was dewatered to separate sludge from the treated feedwater.  

The residual suspended solids and iron was then further removed from the filtrate using a green sand 

media filter and the cartridge filter.  Pre-treated feedwater was then be concentrated up to 250 000 mg/L 

(TDS) using the MBC process (Coday et al., 2014).  The patented draw solution was a mixture of 

ammonium bicarbonate and ammonium hydroxide dissolved in water at a specific ratio to generate high 

osmotic pressure.  The draw solution facilitates the permeation of water through the TFC membrane to 

the draw solution.  The diluted draw solution was then heated to evaporate (decompose) the draw 

solution solutes into gases (ammonia and carbon dioxide), which have lower vapour pressure than 

water.  This recovery method is said to require less energy and waste heat can also be utilised.  The 

ammonia and carbon dioxide gases are then condensed, and reconcentrated draw solution was produced 

for reuse in the MBC system (Coday et al., 2014).   

 

The MBC process was demonstrated on a commercial scale for treating O&G wastewater from 

Marcellus Shale and Permian Basin to provide a solution for volume minimisation and reuse (Coday et 

al., 2014).  For the Marcellus Shale testing, about 230 m3 of feedwater was processed using the MBC 

system and the testing was for 800 h.  The commercial demonstration was sustained for six months and 

included seven weeks of continuous run.  Averaged water fluxes achieved during the testing was 

between 2 and 3 L/m2.h, and these fluxes were highly dependent on operating conditions.  It is, however, 

essential to indicate that water flux under these testing conditions (feed TDS concentration up to 75 000 

mg/L) with the conventional membrane-based process (RO) would be impossible due to operating 

limits associated with the RO technology (i.e. pressure).  Marcellus demonstration test achieved 

averaged water recovery of 65%.   

 

The Permian Basin demonstration unit treated feedwater of, approximately 150 m3 during 400 h of 

testing.  The averaged MBC feedwater total dissolved solid for the Permian Basin case was 103 000 

mg/L.  System water flux and water recovery averaged 3 L/m2.h and 60%, respectively.  The averaged 

TDS of the brine and product water was 241 000 mg/L and 737 mg/L, respectively. 

Figures 2-19 shows Oasys Water’s MBC schematic diagram (Figure adapted from Coday et al. (2014). 



  

 

43  

 

 

Figure 2-19:  Oasys Water’s MBC treatment system (Coday et al. (2014)) (reprinted with 

permission from Elsevier) 

The first full-scale MBC plant contract was awarded to Oasys Water in 2014.  This plant was the first 

commercial zero liquid discharge (ZLD) system to utilise an osmotically driven technology membrane 

process to treat challenging wastewater.   

The MBC system was designed to treat 650 m3/d of flue gas desulfurization (FGD) wastewater from 

the 2 x 660 MW Changxing Power Plant in China.  Oasys Water offered its MBC system, which 

included the pre-concentrating reverse osmosis (RO) while Beijing Woteer supplied physical-chemical, 

filtration and ion exchange pre-treatment steps required for meeting the project objectives. 

 

The overall process flow diagram of the Changxing FGD wastewater treatment system is configured 

like most other ZLD systems: chemical softening, granular media filtration, ion exchange, RO pre-

concentration, brine concentration and crystallisation.  However, rather than using a conventional 

mechanical vapour compression evaporator for brine concentration, the plant employs an MBC system 

incorporating forward osmosis process to concentrate RO brine further from a TDS of 60 000 mg/L to 

approximately 280 000 mg/L (Water desalination report, 2014).  

 

Although Oasys Water had demonstrated its FO process in the concentration of O&G industry 

wastewater (Marcellus and Permian demonstration trials), this was the first commercial power plant 

application of the technology in a ZLD project.   

 

 



  

 

44  

 

The design requirements imposed by the end-user were that the plant should be robust enough to cover 

an expected wide range of water quality and flow rates.  As a result, OASYS Water had to make critical 

design adjustments to accommodate these wide ranges and ensure stable performance (Pendergast et 

al., 2016): 

• Chemical and ion exchange softening of the FGD wastewater to enable high water recovery 

on the MBC system and due to the high concentration factor required to achieve ZLD.  This 

was done to minimise possibilities for scaling in pre-concentrating RO system and for 

sequential precipitation of minerals of interest in the final brine handling step (crystallizer).   

o A weak acid cation (WAC) unit process was also included in the flow scheme as a 

polishing step for hardness removal. 

• Robust flow scheme that enables the processing of variable flowrates and feedwater quality. 

• Optimisation of the turndown ratio by splitting the MBC system into trains.  This was to 

enable the system to treat feedwater flowrates from 60% to 110% of the design maximum. 

 

Figure 2-20 below is a schematic of the Changxing Power Plant FGD Treatment Process (Water online, 

2015; Pendergast et al., 2016) 

 

 

 

 

 

 



  

 

45  

 

 

 

Figure 2-20:  Changxing Power Plant FGD Treatment Process (Water online, 2015; Pendergast 

et al., 2016) (reprinted with permission from the author.  Open Access article) 

The freshwater stream from the MBC draw solution recovery system is co-treated with the pre-treated 

wastewater stream using the RO (two-pass RO) and the second pass RO permeate has a TDS of <100 

mg/L.  The plant was designed to have the permeate recycled back to the power plant for reuse as boiler 

feedwater.  The MBC system was designed to achieve feedwater recovery of up to 87%. 

 

The brine from the MBC system is further concentrated in the crystalliser to produce a mixed salt of 

sodium chloride and sodium sulphate.  The mixed salt produced is then sold to chemical manufacturers. 

2.1.2.4 Fertigation 

The process whereby fertilisers are applied through the irrigation system is called fertigation.  In the 

context of the FO process, the system involves the use of impaired wastewater (e.g. brines, seawater 

and brackish water) as the feedwater and the fertiliser of interest as a draw solution.  The diluted draw 

solution is then applied at a required concentration as fertiliser, while at the same time, the impaired 

feedwater is concentrated.  This process is classified as osmotic dilution because the draw solution 

recovery step is not required, unlike in cases discussed in section 2.1.2.1-2.1.2.3.   

 

Figure 2-21 below shows an FO based fertigation concept as proposed by Phuntsho (Phuntsho, 2011). 



  

 

46  

 

 

 

Figure 2-21: FO based fertigation concept proposed by Phuntsho (Phuntsho, 2011) (reprinted 

with permission from Elsevier). 

Some of the challenges identified for the lack of commercialization of this concept include 

(ForwardOsmosisTech's Forward Osmosis Guide, 2016): transportation of intended fertiliser to the 

farms; impaired water might have to be pumped to the farms which will add cost if distances are long; 

additional dilution might be required to get to the required fertiliser concentration which adds to energy 

requirement of the process and FO Brine management.   

 

The technical issue relating to the final concentration of the produced fertiliser is because FO process 

is based on concentration and as a result, the extent of the osmotic dilution achieved (dilution of draw 

solution) is dictated by the concentration or osmotic equilibrium (Chekli et al., 2016).  Nanofiltration is 

being considered as a solution to reduce the concentration of the nutrients in the diluted draw solution 